
INTRODUCTION TO MATERNITY SERVICES

Prenatal care is the health care a woman receives during her pregnancy. Major components of prenatal care are identification and early intervention of medical problems, anticipatory guidance, and supportive services. Appropriate medical providers for prenatal care include Perinatologists, Obstetricians, Certified Nurse-Midwives, Family Physicians, and appropriately trained Nurse Practitioners (Family Nurse Practitioners and Women’s Health) and Physician Assistants. Registered nurses are not acceptable providers of medical care for the prenatal client, but may provide adjunct or support care in accordance with the Scope and Standards of the Kentucky Nurse Practice Act.

Nurses, social workers, nutritionists, para- professional home visitors, lactation consultants, childbirth educators, and others may provide supportive services. 

Kentucky’s goal for 2010 is to assure that at least 90% of pregnant women initiate their prenatal care in the first trimester of pregnancy and continue with appropriate care until delivery.  Research has shown that women who start prenatal care early in their pregnancy tend to have fewer complications and deliver healthier babies than do women who delay or have inadequate prenatal care. 

The health care system providing prenatal care should be responsive to the needs of women to reduce their risk behaviors and gain access to risk appropriate services.  Structural and cultural barriers to appropriate health care should be eliminated.  Counseling should be culturally sensitive, and a skilled translator sought for women and their families whose primary language is not English.

The content and timing of prenatal care should vary according to the risk status of the mother and the fetus. Typically, a prenatal patient with an uncomplicated pregnancy will be seen monthly for the first 28 weeks of pregnancy, every 2–3 weeks until 36 weeks of gestation, then weekly until delivery. The prenatal medical provider must use professional judgment in determining the frequency of visits in the prenatal patient with risk factors. Use of the standardized American College of Obstetricians and Gynecologists (ACOG) Antepartum and Discharge/Postpartum Form or comparable forms help to document risk assessment, intervention activities, and facilitates communication by providing continuity of care.

Early and ongoing risk assessment should be an integral component of prenatal care.  All prenatal care providers should be able to identify a full range of medical and psychosocial risks and to identify risk-appropriate care throughout pregnancy.  The goals of early and ongoing risk assessment are to prevent or treat conditions associated with morbidity and mortality.  Early and ongoing risk assessment will accomplish the following:

· Match care to patient’s needs

· More efficient use of resources

· Appropriate referrals and transfers

· Reduce need for emergency referrals

· Reduce maternal and infant morbidity and mortality

The nurse who provides counseling to the prenatal patient enrolled in prenatal care in the health department may provide counseling on the same day and time the patient is seeing the medical provider for prenatal care, as long as there is not duplication of services. 

Prenatal Education

Health Departments are encouraged to provide prenatal education classes for patients or to refer patients to appropriate existing prenatal classes in the community.  Health Departments may assess the need of the community and partner with local agencies to provide prenatal classes.  If health departments provide prenatal classes, recommended curriculum will include the Pregnancy Workshop, which has recently been updated and is now called Becoing a Mom (English version) or Comenzando bien (Spanish version).  This curriculum may be purchased from the March of Dimes at www.marchofdimes.com.  Additional recommended curriculum regarding prematurity prevention is the “Healthy Babies Are Worth The Wait” Prematurity Prevention Toolkit and is available at www.prematurityprevention.org.  This toolkit includes a power point presentation and fact sheets in both English and Spanish. 

Domestic Violence
Domestic violence is more prevalent than any major medical condition detected through routine prenatal screening, with the possible exception of preeclampsia.  Domestic violence screening should be done at least each trimester and postpartum visit because the likelihood of disclosure increases with successive inquiries.  Screening should be for current and past domestic violence that occurred anytime in a woman’s life.  Screening should be done by a health care provider who has been educated and trained in domestic violence and who is qualified to document in the medical record. If a patient confides that she is being abused, verbatim accounts of the abuse should be recorded in the medical record (refer to Lifestyle Section for Domestic Violence and Routine Screening).

Alcohol, Tobacco and Drug Use

All pregnant women should be screened at the first prenatal visit about their use of alcohol, tobacco, and other drugs (ATOD) and exposure to secondhand smoke; and they should be asked about use of ATOD and exposure to secondhand smoke at each additional health department visit.  This should be documented in the medical record and patients should be educated and referred appropriately. Questioning of ATOD use throughout the pregnancy is recommended in order to communicate to the patient that substance abuse is an important issue and that the health care provider cares enough to provide help if needed.  It also provides opportunities for education on the risks of substance use on the developing fetus.  Use of specific screening questionnaires may improve detection rates. For example, the Level I: Substance Use and Pregnancy Questionnaire (PN-2) (attached to the end of the Prenatal Section as an optional screening tool) is an evidence-based screening questionnaire specifically designed for pregnant women who are at risk for this behavior.  In addition to the ATOD screening, this questionnaire incorporates screening for domestic violence and maternal mental health issues with brief intervention guidelines, as well as suggested actions. Researchers have found that use of cigarettes and/or alcohol, in the month prior to the pregnancy, are actually the best predictors for use of drugs and/or alcohol during pregnancy. (Refer to Tobacco Section for guidance on more in-depth screening for tobacco use)

Warning signs of drug abuse may include:

· Late entry to care or no prenatal care

· Non-compliance with prenatal care (multiple missed appointments)

· Evidence of poor nutrition

· Encounters with law enforcement

· Marital and family disputes during pregnancy

Prenatal patients should be advised to consult with their health care provider before using nonprescription drugs or herbal remedies during pregnancy.

PRENATAL PREGNANCY TESTING

Early pregnancy diagnosis is critical as it allows a woman to begin prenatal care during the most vulnerable stages of fetal development.  Fortunately, most available urine pregnancy tests provide an accurate diagnosis as early as one week after fertilization. If the pregnancy test is negative, refer to the Pregnancy Test Guidelines in the Family Planning Section for intervention and management.

If the pregnancy test is positive and the pregnancy was unplanned, information including options counseling (refer to the Family Planning Section) should be provided in a nonjudgmental and supportive environment. Women planning to continue with the pregnancy should expediently be screened for eligibility and then enrolled in the Prenatal Program and WIC. Upon enrollment in the Prenatal Program, maternity services should be provided as listed in the Maternity Services Matrix as listed in this section of the PHPR.  

 In an effort to offer all first time moms and dads the opportunity to participate in a HANDS parent visit (assessment/referral(s) to community agencies) and/or home visiting services, all positive pregnancy tests for first time parents will need to be screened for the HANDS program.  Nurses completing the positive pregnancy tests should complete the HANDS Screen (ACH-300) or refer the new parents to the HANDS Coordinator for the screening to be completed.

All women with a positive pregnancy test should be counseled on folic acid supplementation, smoking, alcohol and drug use and referred when indicated (refer to the Preconception/Folic Acid Section).  Also, they should be given an informational copy on Important Information About Pregnancy Tests (ACH 265); Healthier Lifestyles for the Pregnant, Breastfeeding, and Postpartum Woman (PAM-ACH 8); What You Should Know About HIV/AIDS (PAM-ACH 263); and a copy of What Is Lead? (ACH 25).  Document in the medical record that counseling on risk factors and the Pregnancy Test Educational Material (PTEM) was given.  These educational forms can be found on the DPH website.

Vitamin supplementation should be prescribed/issued during pregnancy, the postpartum period, and the duration of breastfeeding, if the adequacy of a patient’s diet is questionable or if she is at high nutritional risk (i.e., multiple gestation, substance abuser, history of NTD, and women with any hematologic disorder).  Refer to the GUIDELINES FOR PRENATAL VITAMINS on the following page.  This list is not all-inclusive and generically equivalent prenatal vitamin substitutes may be used.  (Note:  Prenatal vitamins may not be charged to the WIC program.)

Pap Test
When a patient is enrolled in the Prenatal Program, her need for a pap test at the initial prenatal exam should be determined according to the guidelines below.  If the patient is due a pap test according to the guidelines, she should provide documentation of her last pap test or else will need to have a pap test completed at the initial prenatal exam.  A pelvic exam should be completed on every pregnant woman at the initial prenatal exam regardless of whether a pap test is performed.  See Cancer Screening Follow-up section for more guidance regarding pap test.
Women < age 21:  No pap test is necessary
*Note:  If a patient is diagnosed with CIN2 or CIN3 under the 2009  ACOG guidelines, screen these patients annually until age 21.  Refer them to the appropriate provider if their Pap results are ASC-H, HSIL or greater.  Once this patient reaches age 21, then begin her Pap smear screening using the updated guidelines.  Her previous abnormal pathology results (i.e., CIN2 or CIN3) would not be considered in this algorithm if diagnosed before age 21.  (She should not be followed annually for 20 years secondary to a CIN2 or CIN3 diagnosed before age 21.)
Women ages 21-29:  Complete Option A or B depending on risk factors

A. Pap test should be completed every two years unless:
B. If the patient has one of the conditions below, a pap test should be completed annually:
Immunosuppressed (i.e renal transplant, etc.)


HIV/AIDS


DES daughter – pt exposed to diethylstilbestrol (DES) in utero


History of CIN2 (cervical intraepithelial neoplasia) or CIN3 or cervical cancer

Women ages 30-64: Complete Option A or B depending on risk factors and previous pap results

A. Pap tests should be completed annually if the patient has the following risk factors:  

Immunosuppressed

HIV/AIDS

DES daughter – pt exposed to diethylstilbestrol (DES) in utero 

History of CIN2, CIN 3, or cervical cancer.
B. Pap test should be completed every three years after three documented normal pap tests.
EXERCISE IN PREGNANCY

If there are no medical or obstetrical complications, thirty minutes or more of moderate exercise daily on most if not every day of the week is recommended for pregnant women. Previously inactive women and those with medical complications should be evaluated by their primary prenatal care provider before recommendations for physical activity participation during pregnancy are made. Each recreational sport activity should be reviewed individually for its potential risk. For example, activities with a high risk of falling or those with a high risk for abdominal trauma should be avoided. However, recreational and competitive athletes with uncomplicated pregnancies can remain active during pregnancy and should modify their usual exercise routine as medically indicated. Physically active women with a history of or risk for preterm labor or fetal growth restriction should be advised to reduce activity in the second and third trimesters. Pregnant women should also avoid supine positions during exercise as much as possible. Warning signs to consult with their primary care provider and terminate exercise during pregnancy include:

· Amniotic fluid leakage



· Muscle weakness




· Calf pain or swelling




· Preterm labor




· Chest pain 

· Regular uterine contractions

· Decreased fetal movement

· Vaginal bleeding

· Dizziness

· Headache

GUIDELINES FOR PRENATAL VITAMINS

	
	1997–2004 Dietary Reference Intakes (DRI)
	Minimum Level
	Maximum Level

	Vitamin A
	Age < 18         750 mcg. RAE 
                        (3750 IU)
Age 19 – 50     770 mcg. RAE
                        (3850 IU)
	Age < 18       750 mcg. RAE 
                      (3750 IU)
Age 19 – 50   770 mcg. RAE
                      (3850 IU)
	   Age < 18        2800 mcg. RAE
                          (14,000 IU)
Age 19 – 50    3000 mcg. RAE
                          (15,000 IU)

	Vitamin D
	5 mcg. (200 IU)
	5 mcg. (200 IU)
	50 mcg. (2000 IU)

	Vitamin E
	15 mg.
(10 IU)
	10 mg.
(7 IU)
	Age < 18       800 mg. (536 IU)

 Age 19 – 50    1000 mg. (670 IU)

	Ascorbic Acid/ Vitamin C
	        Age < 18          80 mg.

Age 19 – 50     85 mg.
	70 mg.
	Age < 18        1800 mg.

Age 19 – 50    2000 mg.

	Thiamin
	1.4 mg.
	1.4 mg.
	NA

	Riboflavin
	1.4 mg.
	1.4 mg.
	NA

	Niacin
	18 mg.
	17 mg.
	Age < 18         30 mg.

Age 19 – 50    35 mg.

	Vitamin B6
	1.9 mg.
	2.0 mg.
	Age < 18        80 mg.

Age 19 – 50    100 mg.

	Folic Acid*
	600 mcg.
	400 mcg.
	Age < 18         800 mcg.
Age 19 – 50     1000 mcg.

	Vitamin B12
	2.6 µg.
	2.2 µg.
	NA

	Biotin
	30 mcg.
	AI of 30 mcg.
	NA

	Pantothenic Acid
	6.0 mg.
	6.0 mg.
	6.0 mg.

	Calcium
	1300 mg. (age 14–18)

1000 mg. (age 19–50)
	250 mg.
	2500 mg.

	Copper
	1000 mcg.
	1000 mcg.
	8000 mcg.

	Iodine
	220 mcg.
	220 mcg.
	Age < 18         900 mcg.

Age 19 – 50    1100 mcg.

	Iron
	27 mg.
	27 mg.
	45 mg.

	Magnesium
	400 mg. (age 14–18)

350 mg. (age 19–30)

360 mg. (age 31–50)
	100 mg.
	350 mg.

	Molybdenum
	50 mcg,
	50 mcg,
	Age < 18         1700 mcg.

Age 19 – 50    2000 mcg.

	Phosphorus
	    Age < 18        1250 mg.

Age 19 – 50    700 mg.
	Age < 18        1250 mg.

Age 19 – 50    700 mg.
	3500 mg.

	Selenium
	60 mcg. 
	60 mcg.
	400 mcg.

	Zinc
	       Age < 18          12 mg.
      Age 19 – 50      11 mg.
	9 mg.
	40 mg.


NA = Not available

NOTE:  Remember that vitamins are tolerated best after a meal, so do not recommend on an empty stomach.

*Any vitamin that contains 1 mg. or more of folic acid must be provided through a prescription.

It is unlikely that a prenatal vitamin supplement will meet all the guidelines established by the 1997–2004 DRI.  It is best to recommend a vitamin that would fall between the minimum and maximum levels.  The following brand names from the 2005 PDR are acceptable prenatal vitamins (this list is not all inclusive).  
	Prescription Vitamins

Citracal Prenatal Rx Tablets

PreCare Chewables

PreCare Conceive

PreCare Prenatal Caplets

Prenate Elite Tablets
	Over-the-Counter Vitamins

Centrum

Centrum Performance

Goldline Prenatal S

Pharmaceutical Grade Prenatal Complex

Primacare

Rite Aid Central Vite

Rite Aid Therapy M

Rite Aid Whole Source


The following prenatal vitamin is included in the 2005 PDR but would not be recommended as the total prenatal vitamin source.

PremesisRx Tablets (Ther-Rx) – only used to minimize pregnancy related nausea and should not be used as only Prenatal vitamin source.

During the second trimester the prenatal supplement should contain at least the following: Iron 30 mg., Zinc 15 mg., Copper 2 mg., Calcium 250 mg., Vitamin B6 2 mg., Folic acid 300 mcg., Vitamin C 50 mg. and Vitamin D 5 mcg.


References:

1. “Nutrition Now”, Judith E. Brown, University of Minnesota, 4nd edition, Wadsworth Publishing Company, Belmont, CA, 2005.

2. “Nutrition Through the Life Cycle”, Judith E. Brown,  et.al., University of Minnesota, 2nd edition, Wadsworth Publishing Company, Belmont, CA, 2005.
3. Physician Desk Reference (PDR) 2005, 59th edition.
4. Physician Desk Reference (PDR) for nonprescription drugs and dietary supplements 2004, 25th edition.
THE FIRST TRIMESTER

The first trimester of pregnancy is the time period after conception to the end of the 13th week of pregnancy.  It is very important to initiate prenatal care as soon as pregnancy is confirmed and routine prenatal visits should begin occurring monthly. Women should be enrolled in prenatal care, WIC, home visiting, HANDS, and Resource Persons, if applicable.  (It is necessary to document in the medical record the patient’s verbalization of understanding of the services covered under the prenatal program, if the prenatal/postpartum services are to be provided by the health department.)

The estimated date of confinement (EDC) or estimated date of delivery (EDD) is calculated by taking the first day of the last menstrual period (LMP) adding 9 months plus 7 days.  The LMP method is less reliable in predicting the EDC than first trimester or early second trimester ultrasound dating. The majority of women will deliver between 38–41 weeks gestation. Delivery prior to the beginning of the 38th week is considered preterm, and delivery occurring after 42 weeks is called post-dates or post-term.

Some women do not realize they are pregnant until they experience one or more of the minor discomforts of pregnancy (see below).  Significant hormonal changes are occurring during this time contributing to both physical and emotional adjustments. 

Research has shown that since a pregnant woman shares blood with her unborn baby any infection of the mouth, such as a cavity or periodontal disease, can affect the baby. There is also growing evidence showing the relationship between periodontal disease of the mother and potential risk of low birth weight, and preterm births. 

Certain vaccines are considered safe during pregnancy and can help protect pregnant women and their babies against many serious diseases (also, refer to the Immunizations Section and Healthier Lifestyles for Family Planning (ACHI-9).

A. Fetal development during the first trimester (refer to normal fetal development chart in this section)

B. Oral health messages

· Get a dental checkup

· Brush with fluoride toothpaste and rinse with an antiseptic mouthwash twice daily

· Floss daily

· Limit the intake of sweets or starchy snacks daily

· Get adequate calcium

C. Common maternal changes and discomforts first trimester

· Breast tenderness
· Nausea/vomiting (morning sickness)
· Fatigue 
D. Common lab tests performed in the first trimester

· Hemoglobin or Hematocrit 
· Blood type
· Rh/ABO, Rh antibody titer

· Rubella titer

· HIV counseling/testing/informed consent
· VDRL
· (Dipstick) Urinalysis (and clean-catch midstream) and urine culture, including microscopic exam

· HbsAg
· Pap test
· Other testing may include blood glucose, gonorrhea, chlamydia, TB, lead screening, sickle cell screen, cystic fibrosis screen, Hgb electrophoresis, or toxoplasmosis titer if indicated by risk factor

THE SECOND TRIMESTER

The 2nd trimester of pregnancy is the time period beginning with the 14th week through the 27th week of gestation.  Routine prenatal visits should occur monthly.  Women should be enrolled in prenatal care, WIC, home visiting, HANDS, and Resource Persons if applicable.  Typically the mother-to-be feels best in this trimester.  The nausea has usually subsided and her energy level increases.  This is a most favorable time to provide anticipatory guidance and counseling as her focus has shifted from herself to her developing baby.  Usually the mother and her significant other are ready for new learning opportunities as they prepare to become parents.

A. Fetal development during the second trimester (See normal fetal development chart in this section)

Common maternal changes and discomforts in the second trimester

· Begins to gain weight ( ½ – 1 pound per week) and will need looser clothing for comfort

· Increase in appetite and thirst

· Feels fetal movement between 15–20 weeks gestation

· Breasts enlarge but are becoming less tender

· Nipples darken and become more pronounced

· Colostrum may be expressed from the nipples

· Skin changes such as chloasma, linea nigra, or striae on the breasts, abdomen, thighs, or upper arms may occur

· Fatigues more easily than before pregnancy

· Gums may bleed more easily

· Constipation and excessive gas are common

· Intermittent back aches (distinguish from premature labor, see Preterm Birth Prevention in this section)

· Increasing pressure in the lower abdomen toward the end of the second trimester (distinguish from premature labor or UTI)

· Decrease in libido is common

B. Common laboratory tests performed in the second trimester

· Baseline ultrasound to confirm EDC and exclude congenital anomalies (if indicated)

· Triple screen between 15–20 weeks gestation

· Blood glucose screening between 24 and 28 weeks gestation (if at average risk and for high risk if the initial test was not positive for GDM) and GTT if indicated

· Amniocentesis if at risk for congenital defects

THE THIRD TRIMESTER

The third trimester of pregnancy is the time period beginning with the 28th week of pregnancy until delivery.  Routine prenatal visits begin taking place every two weeks until the 36th week when they become weekly visits until delivery.  Women should be enrolled in WIC, home visiting, HANDS, and Resource Persons if applicable.  Mothers-to-be tend to become anxious as well as physically uncomfortable toward the end of the third trimester.  Many mothers-to-be anticipate delivery by their EDC date but only approximately 5% actually deliver on their due date. 

A. Fetal development during the third trimester (See normal fetal development chart in this section)

B. Common maternal changes and discomforts in the third trimester

· Increased shortness of breath as the uterus enlarges

· Heartburn and indigestion more frequent

· Constipation  (hemorrhoids common)

· Frequency of urination as the weight of the baby increases and presses on the bladder

· Leg cramps and varicose veins 

· Intermittent swelling of the finger and ankles

· Increase in the amount of vaginal discharge

· Decreased libido, sex may become uncomfortable

· May experience a poor body image

· Low backaches

· Fatigue increases

· Difficulty sleeping

· Nightmare about the baby or family members

· Pressure in the lower abdomen from the weight of the growing fetus

· Moodiness

· Anxious 

· Possibly fearful of labor, delivery, or parenthood

C. Common laboratory tests performed in the third trimester

· Rh antibody titer if Rh negative at 28 weeks gestation (followed by prenatal RhoGam administration)

· Hemoglobin or hematocrit (at 28 and 35–37 weeks gestation if at risk)

· Repeat VDRL, HbsAg, HIV if at risk

· Repeat gonorrhea and chlamydia screening at 35–37 weeks gestation (if at risk)

· Beta Strep screening at 35–37 weeks gestation

THIRD TRIMESTER
(continued)

D. Signs/Symptoms of Labor

· Some women will have a burst of energy a few days before labor starts.

· Increased backache occurs as the baby settles into the pelvic bones.

· A thick bloody discharge, called “bloody show” may appear.

· Breaking of the bag of waters can be either a gush of water or a steady leak.

· Contraction, or labor pains are the tightening and relaxing of the muscles of the uterus.  Early labor pains may feel like menstrual cramps.

E. False Labor

· Irregular contractions that are more irritating than painful

· Contractions will disappear or get weaker when occupied, or only occur when tired or “stressed out”.

F. True Labor

· Active labor pains are regular, and get stronger and closer together.

· Sometimes they will begin in the back and move toward the front.

· Labor pains do not go away when resting, but will gradually get stronger and longer.

· If there are twelve contractions in one hour, they are about five minutes apart.

· For timing their frequency, start from the start of one labor pain to the start of the next one for at least one half hour.

· For timing their duration, time how long the pain lasts from beginning to the end.

THE FOURTH TRIMESTER

The time period from delivery until the six weeks postpartum checkup is sometimes referred to as the fourth trimester.  This transitional period for the new parent(s) may be very challenging. Attention has shifted from the mother (also father and other children) to the newborn with his/her numerous needs.  Maternal expectations may be unrealistic increasing the likelihood of postpartum depression. Emotional support from the significant other, family members, friends and health care providers is essential for sustaining the mother during this trimester.  Mother and/or infant should be enrolled in WIC, home visiting, HANDS, Resource Persons, Family Planning, and other LHD services if applicable.

Postpartum Blues

More than half of all new mothers experience a mild, short term (up to two weeks duration) depression in the first few days after birth.  This is caused by a rapid and sudden drop in hormone levels and is probably made worse by fatigue and all the other physical and emotional changes.

Symptoms may include:

· Sudden crying for little or no apparent reason

· Feeling confused 

· Feelings of inadequacy and helplessness

· Anxious

· Irritable

· Overwhelmed with responsibility

Postpartum Depression

One out of every eight new mothers experience depression that interferes with functional ability. 

Women with a history of depression are at increased risk for postpartum depression. Instruct the patient to call their doctor or midwife if they experience any of these symptoms:

· Not sleeping for days

· Sleeping for long periods with difficulty waking up

· Very little energy

· Excessive nervous energy

· Fear of harming or being alone with the baby

· Crying for 15 to 20 minutes a day for 2–3 days in a row

· Having a general fear of not wanting the baby

· Having frightening fantasies or religious thoughts that are not normally experienced

· Feelings of being “out of control” or “emotionally numb”

· Unable to respond to the baby’s needs

Domestic Violence
Some evidence suggests that the pattern of domestic violence may become more prevalent in the postpartum period.  Therefore, screening for domestic violence should also occur at the postpartum check-up. (Refer to the Lifestyle Section for DV Screening.)
MATERNITY SERVICES

	COMPONENT
	INITIAL

WORKUP
	INITIAL EXAM
	RETURN VISITS
	15–20

WEEKS


	20–24

WEEKS


	28 WEEKS
	32 WEEKS
	35–37 WEEKS

	HISTORY
	
	
	
	
	
	
	
	

	Comprehensive history
	X
	review
	
	
	
	
	
	

	Immune status
	X
	
	
	
	
	
	
	

	Preterm risk assessment
	X
	        X
	@ risk
	
	
	
	
	

	Lead risk assessment
	X
	
	
	
	
	
	
	

	Assess for domestic violence
	X
	
	At least each trimesterº
	
	
	
	

	Assess for risk factors
	X
	X
	X
	
	
	
	
	

	Assess for minor discomforts
	X
	X
	X
	
	
	
	
	

	EXAMINATION
	
	
	
	
	
	
	
	

	Determine estimated date of confinement
	X
	X
	@ risk
	
	
	
	
	

	Blood pressure
	X
	X
	X
	
	
	
	
	

	Height
	X
	
	
	
	
	
	
	

	Weight
	X
	X
	X
	
	
	
	
	

	Complete physical exam and oral health screen
	
	X
	
	
	
	
	
	

	Pelvic Exam
	
	X
	
	
	
	
	
	

	Prenatal flow sheet (all items)
	
	X
	X
	
	
	
	
	

	Document fetal movement
	X
	X
	X
	
	
	
	
	

	LAB TESTS
	
	
	
	
	
	
	
	

	Hgb or Hct
	X
	
	
	
	
	@ risk
	
	@ risk

	Blood type and Rh factor
	X
	
	
	
	
	
	
	

	Rh antibody titer
	X
	
	
	
	
	if negative
	
	

	Prenatal RhoGam
	
	
	
	
	
	if negative
	
	

	HBsAg (see guidelines)
	X
	
	
	
	
	
	
	@ risk

	VDRL/FTA
	X
	
	
	
	
	
	
	@ risk

	HIV (see guidelines)
	X
	
	
	
	
	
	
	@ risk

	Rubella titer
	X
	
	
	
	
	
	
	

	Blood lead levels (see guidelines)
	@ risk 
	
	
	
	
	
	
	

	Blood glucose (see guidelines)
	@ risk
	
	
	@ risk
	
	@ risk
	
	

	Triple Screen (see guidelines)
	
	
	
	X
	
	
	
	

	Ultrasound
	
	
	
	@ risk
	
	
	
	@ risk

	TB skin test
	@ risk
	
	
	
	
	
	
	

	Dipstick urinalysis
	X
	
	X
	
	
	
	
	

	Urine culture (cc midstream)
	X
	
	
	
	
	
	
	

	Pap test
	
	See Prenatal Pregnancy Testing in this section

	Gonorrhea & Chlamydia & BV
	
	@ risk
	
	
	
	
	
	@ risk

	Cystic Fibrosis (see guidelines)
	        @ risk
	
	
	
	
	
	
	

	GBS screening (see guidelines)
	
	
	
	
	
	
	
	X

	COUNSELING *
	
	
	
	
	
	
	
	

	Nutrition / weight gain/

WIC/ vitamins
	X      
	
	@ risk
	
	
	
	
	

	Breastfeeding benefits
	X
	
	
	
	    
	
	
	X

	Exercise
	X
	
	
	
	
	
	
	

	Dental care
	X
	X
	@ risk
	
	
	
	
	

	Smoking, alcohol, and drug, SHS exposure
	X
	X
	X
	
	
	
	
	

	Paternity 
	if indicated
	
	
	
	
	
	
	

	Postpartum Blues/Depression
	
	
	
	
	
	
	
	X

	Preterm risk status/prevention
	X
	
	@ risk
	
	
	
	
	

	Physical/Emotional abuse 
	X
	
	
	
	
	
	
	

	HIV/AIDS & other prenatal tests
	X
	
	
	
	
	
	
	

	Environmental/work hazards
	X
	
	
	
	
	
	
	

	Medication use (OTC & Rx)
	X
	
	
	
	
	
	
	

	Anticipatory guidance by gestational age/ interests/risk factors 
	X
	X
	X
	
	
	
	
	


X= Required service

* = May use optional teaching guide for documentation 

ºACOG recommends screening for domestic violence at 1st prenatal visit, at least each trimester, and also at the postpartum visit.

NORMAL FETAL DEVELOPMENT

	FIRST TRIMESTER

(0–13 weeks gestation)
	SECOND TRIMESTER

(14–27 weeks gestation)
	THIRD TRIMESTER

(28–42 weeks gestation)

	Development begins on the day of fertilization. Fertilization is the union of the female egg and the male sperm, also known as conception.
	The external genitalia have developed and the sex can be determined by 16 weeks from the LMP.
	The average length of the fetus at 30 weeks is about 12 inches and weighs approximately 3 pounds.                  

	The fertilized egg takes 3–4 days to travel to the uterus and implant. This may cause slight vaginal spotting in the mother.
	The average length of the fetus at 16 weeks is about 4 ¾ inches and weighs about 4 ounces.
	The eyes begin to open around 30 weeks gestation.

	Referred to as an embryo during the first few weeks, then termed a fetus at 10-12 weeks after LMP.
	The bones are forming, the kidneys are functioning, and the fetus begins swallowing by 

16 weeks.
	If born at 30 weeks, survival rate is about 90% but the baby will probably have respiratory difficulties due to the immaturity of the lungs.

	The embryo is 10,000 times larger than the egg it started from at 1 month following conception. 
	The average length of the fetus at 18 weeks is 5 ½ inches and weighs about 7 ounces.
	The average weight of a fetus at 32 weeks is approximately 3 ½– 4 pounds.

	The heart begins to beat by the 25th day but is not audible with a Doppler until 10–12 weeks following the LMP.
	The average length of the fetus at 22 weeks is 7 ½ inches and weighs a little over 1 pound.
	Teeth buds are forming in the gums and the fetus is gaining weight rapidly at 32 weeks gestation.

	The embryo has a primitive brain and nervous system at 6 weeks that is very vulnerable to drugs, alcohol, and other chemicals.
	Fine hair, eyelashes, eyebrows are visible, and fingerprints are forming at 22 weeks gestation.  Fingernails are present by 26 weeks.
	The average length of the fetus at 34 weeks is about 14 inches and weighs about 4 ½ pounds. 

	The embryo is enclosed in a protective fluid-filled sac. This amniotic sac grows as the fetus enlarges.
	The umbilical cord enlarges and thickens and the placenta increases in size.
	At 34 weeks, the fingernails reach the fingertips and the lungs become more mature and capable of breathing air.

	The umbilical cord is made up of blood vessels and connects the embryo with the placenta. Oxygen and nutrients pass to the baby through this cord.  
	The fetus sucks its thumb and actively moves around in the amniotic sac. 
	Survival rate for a fetus born at 34 weeks is about 99% and survivors have fewer long-term medical problems.  

	The hands and feet are at first paddle-shaped then become more recognizable once the webbing disappears between the fingers.
	The mother feels increased fetal movement and activity.
	At 36 weeks gestation the fetus usually gets into position for birth.  The limbs are flexed, and the fetus has a firm grasp and suck reflex.

	The head is large and out of proportion to the body.
	The fetus is lean and without much body fat, the skin is thin, reddish-pink in color, and wrinkled.
	At 36 weeks gestation the average weight of the fetus is about 5–5 ½ pounds.  The baby is still considered premature if born at this stage.

	The beginnings of all internal organs are completed by the end of the first trimester but remain too immature to sustain life outside of the uterus.
	The average length of the fetus at 26 weeks is 9 inches and weighs a little less than 2 pounds.
	The average weight of the fetus at 38 weeks is 

6–6 ½ pounds and at 40 weeks the average weight is 7–8 pounds and length 18–20 inches.

	By the end of the 1st month the embryo is the size of a grain of rice, by the end of the 2nd month the embryo is the size of an almond, and by the end of the 12th week the fetus is 3 inches long, weighs about 1 oz. and has a more human profile and appearance.
	If born at 26 weeks, over half will survive but of those surviving approximately 30% will have a major handicapping condition.
	Pregnancy is considered full-term when delivery occurs between the beginning of the 38th week through the end of the 42nd week. 


COMMON DISCOMFORTS IN PREGNANCY
	DISCOMFORT
	POSSIBLE CAUSE
	NURSE COUNSELING

	Backaches and

low back pain


	· Normal lordosis of pregnancy caused by the enlarging uterus

· Improper body mechanics

· Normal relaxation of the pelvic joints

· Possible sign of preterm labor

· Possible symptom of a urinary tract infection
	· Proper body mechanics

· Improve posture

· Prenatal exercises:  pelvic tilt

· Avoid heels and lifting

· Apply heat and massage

· Firm mattress/proper rest

· Possible maternity “girdle” or “sling” for support

· Assess for urinary tract infection and preterm labor symptoms/ referral if present

	Bleeding Gums


	· May be due to increased estrogen during pregnancy

· Possible sign of periodontal disease/gingivitis
	· Instruct in proper oral hygiene with regular brushing, flossing, and rinsing with antiseptic mouth wash

· Dental referral for evaluation

· Counseling on risk of preterm birth with untreated periodontal disease

	Breast Tenderness


	· Caused by increase in estrogen, progestins, vascularity, and glandular components of the breasts
	· Reassurance, tenderness usually decreases or subsides after the first trimester

· Wear a well-fitting support bra

· Avoid breast stimulation

· May use lanolin to nipple area if needed

· Use clear water on the nipples, avoiding soap

	Constipation


	· Decreased motility of the gastro intestinal tract as a result of increase in progestin levels

· Increased pressure of the uterus on the bowel

· Decreased physical activity

· Inadequate roughage and fluids

· Common side effect from iron therapy
	· Increase fluid intake

· Increase fiber in the diet-raw fruits, vegetables, whole grains

· Avoid laxatives (including mineral oil)

· Increase foods with “laxative” effects such as prune juice

· Establish regular bowel habits (following meal)

· Increase physical activity such as walking

· Medical provider may suggest stool softener or extra bulk such as Metamucil


COMMON DISCOMFORTS IN PREGNANCY

(continued)

	DISCOMFORT
	POSSIBLE CAUSE
	NURSE COUNSELING

	Edema


	· Increased venous pressure in the legs from the gravid uterus

· Increased capillary permeability

· Sodium and water retention from hormonal influences

· Increased dilatation of veins

· Other causes may include protein deficiency, renal disease, cardiac disease, pre-eclampsia
	· Reassurance that physiologic edema in late pregnancy is usually normal

· Assess for signs of pre-eclampsia if in the second or third trimester (including hypertension, proteinuria, rapid weight gain, generalized edema, brisk reflexes)

· Increase rest (preferable left lateral position)

· Elevation of the lower extremities

· Increase fluid intake (water, juices)

· Avoid excess salt (chips, pickles, canned foods, sodas) but do not recommend a low salt diet

	Emotional Lability


	· Increased hormonal levels

· May be a sign of underlying depression

· Possible sign of other mental disorders
	· Provide reassurance

· Allow patient to “vent”

· Encourage support and patience from significant others

· Referral for mental health counseling if symptoms warrant

	Fainting 

(lightheaded, dizzy, vertigo)
	· Decreased venous return

· Pooling of blood in the lower extremities

· Supine hypotension (Vena-Cava Syndrome)

· Other common causes include anemia, hypoglycemia, hyperventilation, seizures, and dehydration.

· Also seen with eating disorders
	· Left lateral position, avoid supine position

· Avoid sudden postural changes

· Eat small frequent meals to avoid hypoglycemia

· Assess diet for adequate calories and fluid intake

· Measure blood pressure, hemoglobin, blood glucose as indicated

· Refer to medical provider if accompanied by headaches, visual disturbances, an increase frequency and as otherwise indicated 


COMMON DISCOMFORTS IN PREGNANCY

(continued)

	DISCOMFORT
	POSSIBLE CAUSE
	NURSE COUNSELING

	Fatigue
	· Common in early and late pregnancy

· Caused by increased progestin levels and metabolic demands

· May also be caused by inadequate nutrition, lack of needed rest, anemia, excessive weigh gain, infection, depression, lack of exercise, diabetes
	· Counsel on importance of an adequate diet and vitamin/mineral supplement

· Frequent rest periods

· Regular exercise such as walking

· Refer to medical provider if excessive or accompanied by SOB, fainting, fever, anemia

	Flatulence (gas)
	· Decreased intestinal tract motility

· Uterine compression on intestines

· Decreased exercise

· Constipation

· Bacterial action on gas-forming foods

· “air swallowing”
	· Avoid gas-forming foods (fried foods, beans, cabbage, etc.)

· Eat small, frequent meals

· Chew food thoroughly

· Establish regular bowel habits

· Regular exercise such as walking

· Differentiate from contractions, abdominal pain, and fetal activity

· Refer to medical provider if medication such as Simethecone is needed

	Frequent Urination
	· Common in early and late pregnancy

· Caused by enlarging uterus stretching the lower portion of the bladder

· Decreased bladder capacity from gravid uterus in late pregnancy

· Nocturia common due to supine position and increased venous return

· Other causes include UTI or vaginitis
	· Provide explanation of causes

· Recommend drinking fluids primarily during the day with less intake in the evening hours

· Practice Kegel exercises

· Void as soon as the urge occurs to avoid bladder distention and stasis

· Assess for vaginitis or UTI and report symptoms to the medical provider

	Headaches
	· Common in the first trimester due to increased hormone levels

· Emotional tension/stress

· Nasal congestion from estrogen levels

· Increase in circulating blood volume

· May be a sign of pre-eclampsia in late second or third trimesters

· Other causes include hypoglycemia, migraines, dehydration, and illness
	· Explanation of possible causes

· Reassurance

· Adequate rest and sleep

· Adequate diet and fluid intake

· Relaxation techniques

· Assess for signs of illness

· Assess for signs of pre-eclampsia if 2nd or 3rd trimester of pregnancy

· Avoid aspirin and ibuprofen products in pregnancy

· Referral to medical provider if indicated


COMMON DISCOMFORTS IN PREGNANCY

(continued)

	DISCOMFORT
	POSSIBLE CAUSE
	NURSE COUNSELING

	Heartburn and Indigestion
	· Increase gastric reflux due to progesterone

· Decrease pepsin secretion due to estrogen elevations

· Stomach displacement and compression due to enlarging uterus

· Fatty food intolerance

· Emotional upsets/stress

· Other causes include vomiting, ulcers, hiatal hernia, gastric-esophageal reflux disease (GERD)
	· Reassure that normal changes in pregnancy contribute to heartburn/ indigestion

· Eliminate greasy, spicy, fried foods from the diet

· Eat small, frequent meals

· Eat slowly, avoid lying down after meals

· Maintain good posture to maximize space for GI tract

· Avoid gas producing foods

· Sip on milk or herbal tea

· Across the counter antacids (low sodium, high calcium)

· Avoid “baking soda”

· May need to discuss myths about heartburn in pregnancy

	Insomnia
	· Inability to sleep usually occurs in the 3rd trimester

· Difficult positioning due to enlarged uterus

· Urinary frequency (nocturia) is a common contributing factor

· Other contributing causes include, heartburn, leg cramps, shortness of breath, caffeine, apprehension, or fetal movement
	· Reassure that sleeplessness is common in late pregnancy

· Allow patient to “vent”

· Use pillows for support of back and between legs

· Avoid caffeine particularly in the evenings

· Increase activity such as walking prior to bedtime

· Warm bath or shower

· Massage of back and neck

· Avoid long day-time napping

· Stress reduction

	Leg cramps/ pain
	· Calcium/phosphorous imbalance

· Muscle strain/fatigue/ lack of exercise

· Blood vessel compression in legs

· Nerve compression in legs from the enlarging uterus

· Thrombophlebitis and varicosities
	· Avoid sodas and processed foods as they are very high in phosphorous

· Increase dietary calcium if needed

· Avoid toe-pointing

· Dorsiflex the foot when cramps occur

· Apply local heat to sore muscles

· Suggest walking for exercise (unless contraindicated)

· Avoid leg massage (may dislodge a clot if present)

· Refer to medical provider if redness, warmth, edema, positive Homan’s sign, or severe pain occurs


COMMON DISCOMFORTS IN PREGNANCY

(continued)

	DISCOMFORT
	POSSIBLE CAUSE
	NURSE COUNSELING

	Leukorrhea
	· Increase in estrogen levels during pregnancy results in an increase in cervical mucus production

· Increase in odorless, thin-mucoid, clear-white vaginal discharge is normal in pregnancy

· Malodorous or colored discharge with or without itching are symptoms indicative of an infection

· An increase in vaginal discharge over a short period of time may be a sign of impeding preterm labor
	· Daily personal hygiene

· Avoid douching or tampons

· Wear cotton panties

· Avoid feminine hygiene products

· Avoid jeans, pantyhose, or other tight fitting clothing

· Refer to medical provider for complaint of itching, burning, malodor, bloody, or colored discharge

· Consult/refer to medical provider if preterm labor is suspected

	Libido changes
	· Changes in hormonal levels

· A decrease in sexual drive is not uncommon

· Changes in body image, sexuality, and resultant lifestyle changes

· Fear of injuring the baby


	· Reassure this is a normal part of pregnancy in most women (and many times in men)

· Promote communication between patient and her partner

· Discuss acceptable alternatives including different positions

	Nasal stuffiness
	· Increase in hormones cause increase vascularity
	· Reassure that the condition will return to normal following pregnancy

· Refer to medical provider if heavy nosebleeds or infection

	Nausea and Vomiting
	· Changes in hormonal balance, increase in estrogen primarily

· Decrease gastric motility

· Gastroesophogeal reflux

· Metabolic changes (possible reduction in vitamin B6 metabolism)

· Increase in gastric secretions

· May be increased with hydatiform mole and multiple gestations

· Possible psychological component
	· Assess nutritional/fluid intake

· Avoid overeating or an empty stomach:  suggest small frequent meals (6–8 per day)

· Drink fluids between meals instead of with meals

· Dry toast, crackers, ginger ale, peppermints may help

· Fresh fruit may be tolerated

· Avoid fried, greasy, or spicy foods

· Avoid smoking and cooking odors

· Avoid medications unless prescribed by the medical provider

· Refer to a medical provider if Intractable vomiting, signs of dehydration, fever, or significant weight loss


COMMON DISCOMFORTS IN PREGNANCY

(continued)

	DISCOMFORT
	POSSIBLE CAUSE
	NURSE COUNSELING

	Nosebleeds (epistaxis)
	· Increased dilation of capillaries in the skin and mucus membranes

· Most common in the 2nd trimester
	· Avoid trauma such as hard blowing of the nose

· Avoid nasal sprays and decongestants

· Apply external gentle nasal pressure to stop the bleeding

· Report heavy or frequent nosebleeds to the medical provider

	Numbness/tingling of the fingers and/or toes
	· Usually occurs in the 3rd trimester

· Limited blood flow and poor venous circulation are common causes

· Edema of the hands and fingers

· Most common when lying down or sitting for long periods of time

· If numbness and pain of the thumb, 2nd and 3rd fingers occur, Carpel Tunnel Syndrome may be present 
	· Recommend elevating the extremity

· Change position frequently

· Regular exercise

· Avoid repetitive motion

· Refer if indicated to the medical provider

	Palpitations
	· Increase in blood volume, cardiac output, and heart rate

· Awareness of a rapid heartbeat more common in pregnancy

· May be associated with cardiac disease and/or emotional stress
	· Stress reduction

· Reassurance

· Avoidance of caffeine

· Refer to medical provider if signs of cardiac disease (shortness of breath, irregular or weak pulse, hypertension, dilated neck veins, abnormal pulse pressure, edema, excess fatigue)

	Pelvic Pressure
	· Pressure of the enlarging uterus pull support ligaments

· Relaxation of joints

· Softening and separation of tissue and joints due to hormonal influence (separation of the symphysis pubis not uncommon)

· Most common in the 3rd trimester once engagement of the presenting part has occurred

· May be a sign of impending premature labor or UTI
	· Reassurance

· Recommend left lateral rest with pillow support

· Frequent rest periods, avoid prolonged standing or sitting

· Good body mechanics

· Avoid lifting

· Report signs of preterm labor, limitation of locomotion, and/or severe or persistent discomfort to the medical provider


COMMON DISCOMFORTS IN PREGNANCY

(continued)

	DISCOMFORT
	POSSIBLE CAUSE
	NURSE COUNSELING

	Ptyalism (excessive salivation)
	· May be due to elevated estrogen levels

· Aggravated by starch intake

· Usually relieved within 72 hours after delivery
	· Reduce starch intake

· Peppermint or sour ball candy

· Frequent use of mouth rinse

· Refer to medical provider if severe

	Shortness of breath
	· Expansion of diaphragm limited by the enlarging uterus

· Most frequently seen in the late 3rd trimester

· Tends to be on exertion (climbing stairs)

· Increased if patient is anemic, obese, or has multiple fetuses

· May be caused by pulmonary cardiac disease
	· Explain causes and offer reassurance

· Stop smoking and avoid second hand smoke

· Try an extra pillow or elevate the head of the bed

· Avoid overeating

· Avoid exertion and fatigue

· Report symptoms if not resolved with rest, if symptoms increase in severity or are accompanied by excess fatigue, severe anemia, chest pain, palpitations, etc.

	Skin changes
	· Striae (stretch marks), spider angiomas, chloasma (mask of pregnancy), linea nigra, darkening of aerola, increased hair and fingernail growth, redness of the palms of the hands and soles of the feet

· Caused by increased production of estrogen and increase in circulation
	· Explanation and reassurance

· Eliminate direct sunlight exposure

· Use sunscreen on exposed body parts 

· Anticipatory guidance on skin changes in pregnancy myths

· Refer to medical provider for rashes, allergic reaction, changes in moles, and other as indicated by patient’s history

	Varicose Veins

(Perineal Varicosities)
	· May be present in the legs, vulva, and/or rectum

· Most common in the 3rd trimester

· Increase in blood volume adds pressure on the venous circulation

· Stasis in lower extremities from the enlarging uterus

· Heredity predisposition

· Progestins cause relaxation of smooth muscles

· Inactivity and poor muscle tone

· Hemorrhoids may be caused by straining or heavy lifting
	· Avoid standing or sitting for prolonged periods of time

· Left lateral rest periods

· Avoid restrictive clothing

· Avoid crossing legs at the knees

· Sitz baths for hemorrhoids

· Elevate legs for varicosities

· Elevate the foot of the bed (6 inches)

· Avoid constipation, straining, and heavy lifting

· Report symptoms of thrombophlebitis, severe pain, or worsening symptoms to medical provider

· Wear maternity well-fitting girdle/ support


PRETERM BIRTH PREVENTION

Prematurity is defined as birth before the end of the 37th week of gestation.  Definitions of preterm labor vary, but the research criteria commonly hold it to be contractions occurring between 20 and 36 weeks’ gestation at a rate of four in twenty minutes or eight in one hour with at least one of the following:

· Cervical change over time 

· Dilatation > 2.0 cm.

Preterm birth is the major contributing factor to neonatal morbidity and mortality.  

To prevent preterm birth and improve fetal mortality and morbidity, ACOG recommendations include

· Early and continuing risk assessment

· Health promotion with psychosocial and medical intervention as indicated

A. Risk Assessment (See risk factors associated with preterm birth in this section)
Assessment for preterm risk on all pregnant women receiving care through the health department system will be completed on the initial visit and again during the second and third trimester of pregnancy according to risk factors.  Documentation of counseling on the specific risk factor(s) identified should be made at the time of the assessment.

Information obtained from risk assessment can help to determine the type of care a pregnant woman should receive.  Those identified at high risk should be directed to the appropriate level of care.  High-risk patients may need additional visits to monitor their pregnancy more closely. 

B. Health Promotion/ Psychosocial Intervention

Health promotion includes education and encouragement to participate in behaviors to maintain or improve health.  Counseling about health promotion activities should be a part of routine prenatal care for all pregnant women regardless of risk factors and include:

1. Nutrition and supplements

2. Reduce/Cessation smoking-See Tobacco Section
3. Reduce/Cessation of alcohol and drugs

4. Exercise recommendations 

5. Assess for domestic violence and intervene if identified – See Lifestyles Section
6. Avoidance of toxic substances and infectious agents in the work or home environment including:

a. lead/mercury/copper

b. gases (such as carbon monoxide)

c. passive smoke

d. insecticides/pesticides/herbicides

e. solvents and disinfecting agents

f. radiation

g. excessive heat/noise/vibration

7. Stress prevention 

8. Social support with referral to other agencies/providers as indicated

9. Recognizing the warning signs of preterm labor:

a. Painless (or painful) uterine contractions

b. Menstrual-like cramps or constant backache

c. Constant pelvic pressure

d. Diarrhea 

e. Increased frequency of urination

f. Change in the color, amount, or consistency of vaginal discharge

g. Vaginal spotting or bleeding 

h. Rupture of membranes (bag of waters)

RISK FACTORS ASSOCIATED WITH PRETERM BIRTH

Behavioral Factors

· Smoking

· Substance abuse

· Underweight or overweight prior to pregnancy

Demographic Factors

· Age less than 18

· Age of first pregnancy ≥ 35 years 

· Less than a high school education

· Low socio-economic status

· Non-white race

· Unmarried

Medical Conditions

· Diabetes Mellitus

· Genital tract infections (including BV, chlamydia, trichomonas)

· Heart disease

· Hypertension

· Pyelonephritis/UTI

· Periodontal disease

· Other chronic diseases

Psychosocial Factors

· Domestic abuse

· Exposure to job related teratogens

· High stress

· Inadequate housing

· Strenuous job activity

Reproductive Factors

· Cervical abnormality or previous surgery on cervix

· Dilated and/or effaced cervix

· DES exposure

· History of infertility

· Hypertension during pregnancy

· Multiparity ≥ 5 pregnancies

· Multiple gestation

· No (or inadequate) prenatal care

· Oligohydramnios

· Placental abnormality (includes previa/abruption)

· Premature rupture of membranes (PROM)

· Previous preterm birth

· Previous second trimester abortions

· Polyhydramnios

· Short interpregnancy interval (less than 2 years)

· Uterine anomalies

· Uterine fibroids

PRENATAL WEIGHT GAIN GUIDELINES

	STATUS
	DEFINITION
	RECOMMENDED WEIGH GAIN FOR STATUS*
	TOTAL WEIGHT GAIN FIRST TRIMESTER
	WEIGHT GAIN RECOMMENDATIONS FOR SECOND TRIMESTER/THIRD TRIMESTER PER MONTH
	IMPORTANT POINTS OF COUNSELING

	Underweight
	< 19.8 BMI
	28–40 pounds + deficit (not to exceed 45 pounds for singleton pregnancy)
	5 pounds
	5–6 pounds/month
	Quality of diet

	Normal/Standard
	19.8–26.0 BMI
	25–35 pounds
	3 ½ pounds
	3–4 pounds/month
	Quality of diet

	Overweight
	26.1–29.0 BMI
	15–25 pounds
	2 pounds
	2–3 pounds/month
	Quality of diet

Pattern of Weight Gain

Caution against loss or excessive gain

	Obese
	> 29.1 BMI
	15 pounds (20 pounds for under 18 years old)
	1 ½ pounds
	~ 2 pounds/month
	Quality of diet

Pattern of Weight Gain

Caution against loss or excessive gain

	Adolescent
	Under 18 years old
	Underweight:  35 pounds + deficit

Normal:  35 pounds

Overweight:  25 pounds

Obese:  20 pounds
	6 pounds

5 pounds

3 pounds

1 ½–2 pounds
	5–6 pounds/month

5–6 pounds/month

3–3 ½ pounds/month

~ 2 ½ pounds/month
	Not to exceed 45 pounds for singleton pregnancy

Encourage earlier gain

Gain adequate in both 1st and 2nd trimester as well as 3rd trimester

	Twins
	
	35–45 pounds
	4–6 pounds
	1.5 pounds/week
	Not to exceed 55 pounds for twin pregnancy


*See the following page for special considerations.

Special Considerations:

Less than sixty-two inches – use lower number of weight range

African-American – use higher number of weight range

Smoker – use higher number of weight range

Special Alert:

Excessive weight gain** = greater than eight pounds/month

Inadequate weight gain = less than two pounds/month after 1st trimester

**Note:  Any rapid weight gain (particularly after 24 weeks gestation) should be evaluated.

Weight gain < two pounds/month or > eight pounds is inappropriate and therefore would not be recommended

Weight gain within the two to eight pounds/month may or may not be appropriate.

Determining appropriate weight gain is professional judgment that must be based upon the individual patient’s unique circumstances and weeks gestation.

Reference:  Nutrition During Pregnancy, Part I: Weight Gain, Institute of Medicine, National Academy Press, Washington, DC, 1990. 

REFERRAL FOR MEDICAL NUTRITION THERAPY

A referral to the nutritionist for Medical Nutrition Therapy is indicated for the pregnant woman when one or more of the following risks are identified:

1. Age 17 and under

2. Age 35 and older 

3. Anemia 

4. Breastfeeding and pregnant 

5. Chronic disease (hypertension, diabetes, heart disease, kidney disease)

6. Conception prior to 16 months postpartum

7. Eating disorders

8. Excessive weight gain

9. Greater than 5 pregnancies total 

10. Hemoglobinopathy (sickle cell, thalassemia)

11. HIV/AIDS

12. Homeless 

13. Hyperemesis gravidarum

14. Intrauterine growth retardation or oligohydramnios

15. Lead poisoning

16. Low maternal weight gain after the 1ST trimester

17. Multiple gestation

18. Overweight

19. Underweight

20. Weight loss

HIV/AIDS TESTING

A pregnant woman who receives prenatal care through the local health department system shall be counseled on HIV, including identification of risk factors, and effective ways to reduce risks. Routine testing for HIV at the initial prenatal visit is recommended regardless of risk factors. Retesting in the third trimester, preferable before 36 weeks of gestation, is also recommended for women known to be at risk for acquiring HIV. The PAM-ACH 263 should be provided on the initial prenatal visit and documented in the medical record.

Informed consent before testing is essential. Women shall be told they are being tested for HIV and told of the right to refuse testing. Patient notification allows a woman to decline testing if she feels it is not in her best interest. Discussing and addressing reasons for refusal could promote health education and trust-building and allow some women to accept testing at a later date. Documentation of informed consent shall use language the client understands, with the client’s signature. Refusal of the HIV test at the initial visit or at the recommended retesting time frame for those individuals at risk should also be documented in the medical record.

An HIV positive pregnant woman shall be referred immediately to a qualified medical provider versed in the care of HIV/AIDS pregnant patients. Because of recent advances in both antiretroviral and obstetrical interventions, pregnant women infected with HIV who know their status prenatally can reduce their risk for transmitting HIV to their infants to <2%.

See HIV/AIDS Section for further information and protocols.

Hepatitis B Screening
A. Testing and vaccination in pregnancy

Kentucky legislation has required screening pregnant women for hepatitis B since 1998.  Screening for hepatitis B surface antigen (HBsAg) is one of several required blood tests performed at the initial prenatal visit.  If the woman is high risk for contracting hepatitis B, the serological testing should be repeated in the last trimester.

Any pregnant woman with a negative HBsAg who is at risk for developing hepatitis B infection should receive the vaccine as soon as possible.  The vaccine is purified surface antigen and poses no known risk to the fetus.  

See immunization protocols for specific information on vaccine administration.

B. Reporting requirements

Professionals and licensed health facilities are required by regulation to report HBsAg-positive results in women ages 15–44.  The Perinatal Hepatitis B Prevention Report Form (EPID 395) is used for surveillance of a woman followed by either a private medical provider or a local health department if her HBsAg result is positive (902 KAR 2:020).

C. Infants of mothers with positive test results

Infants of mothers who are HBsAg-positive should receive hepatitis B immune globulin (HBIG) and hepatitis B vaccine within 12 hours of birth, or as soon as physiologically stable, at separate injection sites.  The second dose of vaccine is recommended at 1–2 months of age and the third dose of vaccine must be separated from the second dose of vaccine by two months and at least four months from the first dose of vaccine.  The vaccination series should be completed (third or fourth dose) at six months of age.  Post-vaccination serological testing for hepatitis B, including hepatitis B surface antigen (HbsAg) and hepatitis B surface antibody (anti-HBs), is recommended at 9–15 months of age to monitor the success of the therapy.

D. Household contacts

Susceptible household, sexual and needle sharing contacts of HBsAg-positive women should be identified, counseled and tested for susceptibility, and, if susceptible, should receive the hepatitis B vaccine. 

E. Tracking

After receiving a positive HBsAg report from a private provider, laboratory or hospital, the Division of Epidemiology and Health Planning, Communicable Disease Branch, will provide the LHD with the woman’s locating information, or if locating information is unknown, the county where the provider practices so that the provider may be contacted for the woman’s locating information.  If the LHD determines she is pregnant, demographic information, EDC, and birthing center information will be obtained by the LHD nurse and forwarded to the state perinatal hepatitis B coordinator, Department for Public Health, 275 East Main Street, Mailstop HSB-HS1C-D, Frankfort, KY 40621, using the Acute Viral Hepatitis, Hepatitis B Infection in Pregnant Women or Hepatitis B Infection in a Child Born in/after 1992 Reporting Form (EPID 394).

A system will be developed by the LHD nurse to track the delivery, administration of immune globulin, hepatitis B vaccine series and serological testing for the infant.  The dates of the child’s immunizations and serological testing will be obtained from the child’s provider and forwarded to the state perinatal hepatitis B coordinator after each event.  The LHD nurse will ensure that the infant’s provider is knowledgeable of the mother’s HBsAg status, the accelerated schedule for hepatitis B vaccine administration, and the recommendation for serological testing for infants born to HBsAg-positive mothers.

The state immunization staff must be notified of any patient lost to follow-up or any change of address or medical provider change as soon as it is known.

From 3–9 months after the completion of the vaccine series, the LHD or private provider will do the post vaccination serological testing.  If the HBsAg is negative and the anti-HBs is positive, the child is disease-free and has formed adequate antibodies.  The case is closed.  If the child is HBsAg-negative, anti-HBs-negative (has formed no antibodies), the three doses of vaccine and serological testing should be repeated at the recommended intervals as in paragraph C.  All other results are managed on a case-by-case basis.  A copy of all post-serological laboratory results will be forwarded to the state perinatal hepatitis B coordinator at the address in paragraph E.

PERINATAL HEPATITIS B PREVENTION FORM FOR INFANTS
The Perinatal Hepatitis B Prevention Form for Infants is required on every infant born to a mother who is Hepatitis B surface antigen (HBsAg) positive and should be completed on every infant born to a mother with pending HBsAg lab results or an unknown HBsAg status for communicable disease follow-up.  For these applications it helps to identify infants at risk for Hepatitis B and to assure that Hepatitis B immune globulin (HBIG) is given according to recommendations.  It helps track birth dose Hepatitis B vaccine on every infant.  Used properly, it can provide a vital mechanism to enhance perinatal Hepatitis B prevention and assist in assuring proper management of newborns.  A copy is provided by the hospital to the parent or legal guardian, child’s physician, LHD and a copy is retained by the hospital.  The LHD copy should be retained for a minimum of two years in a central filing area so that the information can be recalled if needed by neighborhood clinics or other health care providers.  This is an administrative tracking form and does not have to be kept in the child’s medical record.

The purpose of the form is to assure proper follow-up of infants born to HBsAg positive mother and to assist with the identification of HBsAg positive mothers and newborns that may have not been previously report to the LHD or DPH.  Upon receipt of their copies from the hospitals the LHD will have a designated person screen the form for infants given the HBIG, mothers with a positive HBsAg status, all mothers with pending lab work, and any mothers with an unknown HBsAg.  The communicable disease nurse can determine if these high-risk infants were previously reported to the LHD and forwarded to the DPH Perinatal Hepatitis B Coordinator.  If unreported, the LHD nurse must:  contact the hospital for pending results, ensure that the positive Hepatitis B mother has been reported to DPH using the Kentucky Reportable Disease Form (Epid 200), and if the infant given the HBIG was born to a confirmed positive Hepatitis B mother, add the infant to the LHD tracking system and notify the Perinatal Hepatitis B Coordinator at DPH.

The Birth Facility Perinatal Hepatitis B Tracking Form provides all pertinent information for infants born to positive Hepatitis B mothers.  If completed and used properly, it helps to assure hospital staff have confirmed every pregnant woman’s status and given the Hepatitis B vaccine and HBIG to the infants born to positive HBsAg mothers, thus reducing the risk of perinatal transmission of Hepatitis B.

PERINATAL HEPATITIS B PREVENTION FORM FOR INFANTS
____________________________
  ___________________
__________________

Full name of patient


  Date of birth


Time of birth

____________________________
  ___________________
__________________

Full name(s) of parent(s)

  County of residence

Weight at vaccination

____________________________
  ___________________
__________________

Patient’s address


  Obstetrician’s name

Pediatrician’s name

____________________________
  

City

State

  Zip

____________________________

Phone number

	Biological Administered
	Date
	Time
	Dosage
	Manufacturer & Lot No.
	RN Signature

	Hepatitis B Vaccine
	
	
	0.5 cc
	
	

	HBIG
	
	
	0.5 cc
	
	


If vaccine not given, please specify reason: ________________________________________

HBsAg testing

Yes (  )

Mother’s HBsAg Status:
Positive (  )
Negative (  )
        _______________________









        Date of Mother’s lab work

**Notify the Infection Control nurse in your facility if the mother is HBsAg positive**

Pending (  )  A pending HBsAg is acceptable only if blood has been drawn and sent to an outside laboratory.  Attempt to obtain a verbal report of result from laboratory before the infant is discharged.  If HBsAg is pending __________(name) at ____________ (phone number) is responsible for confirming the laboratory results and telephoning the LHD if the mother is HBsAg positive.  If mother did not have HBsAg testing during prenatal care or if results are not available please collect at the time of delivery and review results prior to discharge.

Telephone positive results to the LHD immediately.  Infants born to HBsAg positive mothers will receive 0.5cc Hepatitis B vaccine and 0.5cc HBIG.
________________________________

(       )__________________________

Name of Hospital or Other Institution

Telephone Number

___________________________________________________________________________

Appropriate screening of pregnant women is an important step in the strategy to prevent perinatal hepatitis B infection.  To decrease the perinatal transmission of hepatitis B, all pregnant women in KY must be screened for HBsAg.  State legislation mandating the testing became effective July 15, 1998.  Administrative regulation 902.KAR 2:020 requires all licensed health professionals and facilities to report Hepatitis B in a pregnant woman to the LHD.  This form is required to be completed on all infants born to HBsAg positive mothers and those whose HBsAg status is pending or unknown to insure adequate follow-up of reportable disease.  It is suggested that the form be completed on all births to confirm every pregnant woman’s status has been verified and the infant has been treated appropriately.

PRENATAL LEAD SCREENING GUIDELINES

A.
Risks of lead exposure in pregnancy

Lead is a naturally occurring toxic element that can cause devastating fetal effects. Lead crosses the placental barrier and the developing nervous system of the fetus is particularly vulnerable to lead toxicity. Some studies have shown that blood lead levels as low as 5 ug/dL may result in adverse pregnancy outcomes including spontaneous abortion, premature birth, stillbirth, birth defects, and decreased intellect and/or behavior problems in the child.
A special concern for pregnant women is that past bone lead accumulation may be released into the blood during pregnancy. Studies have also shown that males exposed to lead may have decreased sperm counts and/or abnormal sperm morphology.

B.  
Patient assessment and education


All prenatal patients shall be assessed for potential lead poisoning at the initial prenatal work-up visit and be given the PAM-ACH-25.  The need for blood testing is based on a yes response to one or more lead risk assessment questions. The questions to determine risk status have been incorporated into the patient handout “What is Lead?” (PAM-ACH-25), that is available on the DPH intranet web site.

C. Indications for blood testing

If a prenatal patient answers yes to one or more of the four risk assessment questions at the initial visit, a venous blood specimen should be drawn the same day.  A purple top tube should be drawn immediately and sent for analysis. This blood test should be drawn at the same time as the other prenatal lab work. 

D.    Results of screening test:

	Level of 5-9 ug/dL
	Level 10-14 ug/dL
	Level 15-29 ug/dL
	Level 30 ug/dL

	
	Lead Exposure
	Lead Exposure
	Lead Poisoning

	A.  Provide counseling                 to reduce or eliminate

known risk factors
	A.  Home visit and counseling to reduce or eliminate known risk factors
	A.  Home visit and counseling to reduce or eliminate known risk factors
	A.  Home visit and counseling to reduce or eliminate known risk factors

	B.  Notify delivering physician of test results and repeat blood specimen in 8 weeks
	B.  Notify delivering physician of test results and repeat blood specimen in 8 weeks
	B.  Notify delivering physician of test results and repeat blood specimen in 8 weeks
	B.  Notify delivering physician and consult with physician familiar with the management of adult lead poisoning

	C.  Women should be followed up by case management
	C.  Women should be followed up by case management
	C.  Women should be followed up by case management
	C.  Women should be followed up by case management

	
	
	D. Refer women for 

an environmental  risk assessment
	D. D.  Refer women for 

an environmental  risk assessment


*Guidelines for home visits, case management, and environmental risk assessments should be referenced from the Lead section of the PHPR.

E. Documentation:

Documentation in the medical record should be brief such as “PAM-ACH-25 provided and discussed with no risk factors found” or “PAM-ACH-25 provided and discussed and blood to lab for screening due to positive risk factors.” Any further interventions should also be documented in the patient’s medical record.

Environmental and Clinical Health should work together on all prenatal cases of lead exposure or lead poisoning. Time to correct the problem is very limited and critical in preventing poor pregnancy outcomes.

Pregnant women with lead levels above 5 ug/dL should be advised that any children in the household (ages 6 months–6 years) should be referred to the LHD’s Well-Child/EPSDT program or to their primary care provider for lead screening.
TRIPLE SCREEN/ MULTIPLE MARKER TEST

Maternal serum screening has become an important, non-invasive, diagnostic tool to screen for several congenital and chromosomal abnormalities. The triple screen test is valuable in detecting up to 90% of NTD and up to 60% of the trisomies (18, 21, and others).  The Triple Screen measures alpha-fetoprotein (AFP), human chorionic gonadotropin (HCG), and unconjugated estriol levels.

All prenatal clients should have the Triple Screen test performed between 15-20 weeks gestation.  The most ideal screening time is between 16-18 weeks gestation.  Patient counseling must emphasize that this is a screening test that will identify high risk pregnancy.   If the patient declines testing, documentation must be noted in the medical record.

The Triple Screen specimen must be submitted to a clinical laboratory that has normative data specific to each week of gestational age and is able to provide interpretation that considers maternal age, weight, race, and relevant history such as maternal diabetes and family history of NTD. Imprecise information may lead to inaccurate test results.

An abnormal Triple Screen result is NOT diagnostic of a fetal anomaly but does warrant further evaluation. DO NOT REPEAT THE TRIPLE SCREEN TEST IF YOU RECEIVE AN ABNORMAL RESULT.  Refer for ultrasound to determine an identifiable cause. Incorrect EDC, multiple gestation, or fetal death may be the cause of the abnormal result as well as congenital anomalies. 

· If the ultrasound confirms the presence of a congenital anomaly, the patient should be referred immediately to a physician who provides care for high-risk obstetrical patients.  

· If the ultrasound fails to determine a cause of the abnormal Triple Screen tes,t the patient should be referred to an obstetrician for possible amniocentesis.



              CYSTIC FIBROSIS SCREENING
Cystic Fibrosis (CF) is a genetic disorder caused by changes in a pair of CF genes and is usually diagnosed in the first few years of life. Cystic Fibrosis causes problems with digestion and breathing but does not affect intelligence or appearance. Both parents must be carriers for the baby to develop CF.  There is a 25% chance with each pregnancy that the child will have CF if both parents are carriers. Most patients are not familiar with CF and will need to learn about it. Written educational material or other formats should be used to educate patients and partners. Counseling, regarding CF carrier testing, is usually done by the primary obstetric care provider. However, in some circumstances referral to a medical geneticist may be helpful. During the first and early second trimester of pregnancy, it is recommended that CF screening be offered to those at higher risk of having a child with CF (Caucasian couples or Ashkenazi Jewish individuals and couples with a family history of CF) and in whom the test is the most sensitive in identifying CF carriers. Screening should also be made available to couples in other racial and ethnic groups upon their request who are at lower risk and in whom the test may be less sensitive. If the mom’s CF screening test shows that she is a carrier, the next step is to test the baby’s father. Additional testing during pregnancy, Chorionic villus sampling (generally done around the 11th week of pregnancy) and amniocentesis (generally done around the 16th week of pregnancy) can further determine if the baby has CF. Cystic Fibrosis is not a curable disease and there are no treatments available before the baby is born.  However, there are treatments available after the baby is born. Couples can use the time prior to the birth to learn as much as possible about CF, current treatment options, and the experiences of families with CF children, or by talking to care providers. Documentation of the consent process is extremely important. (A sample consent form is provided in this section.)

PERINATAL GROUP B STREPTOCOCCUS SCREENING

GUIDELINES

The adherence to the following CDC algorithm is estimated to prevent approximately 90% of newborn Group B Streptococcus infections.  All prenatal clients will be screened for Group B Streptococcus between 35–37 weeks gestation.  Specimens should NOT be collected by speculum exam and the optimal method for GBS screening is collection from the distal vagina and rectum.  Laboratories performing these cultures should ensure clinicians have continuous access to results 24 hours per day/7 days per week.  Antenatal treatment is not effective and therefore not needed (excludes bacteriuria in pregnancy caused by GBS which should be treated).

INDICATIONS FOR ANTIBIOTIC INTRAPARTAL

ADMINISTRATION

1. Previous infant with GBS

2. GBS bacteriuria this pregnancy

3. Rupture of membranes ≤ 37 weeks gestation without a test result:  Collect GBS culture and begin antibiotics.  Antibiotics may be stopped if culture result is negative. If not in labor may wait on culture results prior to beginning antibiotics.

ROUTINE SCREENING

Collect rectal and vaginal swab for GBS culture at 35–37 weeks gestation

1. GBS POSITIVE: Treat with antibiotics during labor

2. GBS NEGATIVE: Treatment with antibiotics not needed

GBS Screen not done or results not known:  Treat with antibiotics if maternal intrapartum temperature is 100.4 F (38 C) or more
HERPES SIMPLEX VIRUS (HSV)

Couples should be educated about the natural history of genital HSV infection and should be advised that, if either partner is infected, they should abstain from sexual contact while lesions are present. To minimize the risk of transmission, use of condoms is recommended for asymptomatic HSV-infected individuals. Susceptible pregnant women should avoid sexual contact during the last eight weeks of pregnancy if their partners have active genital HSV infections.

Prior to delivery, women with a history of genital HSV should be asked about recent symptoms and should undergo careful examination of the perineum. Cesarean delivery is indicated for all women with active (primary and recurrent) genital HSV lesions at the time of delivery.

GLUCOSE TOLERANCE TESTING GUIDELINES AND MANAGEMENT FOR GESTATIONAL DIABETES MELLITUS (GDM)

Purpose

These procedures are used to measure how well the body can metabolize glucose, and are used to screen pregnant women for GDM. According to the American Diabetes Association (ADA), risk assessment for GDM should be undertaken at the first prenatal visit. Women with clinical characteristics consistent with high risk of GDM should undergo glucose testing as soon as feasible. If they are found not to have GDM at the initial screening, they should be retested between 24 and 28 weeks of gestation. Women of average risk should have testing undertaken at 24-28 weeks gestation. Low risk status requires no testing. (See GDM screening guidelines for risk indicators)

Testing Procedures

The screening test, or Glucose Challenge Test (GCT) consists of a 50-gram (commercially prepared) oral glucose load followed by a plasma or serum glucose sample determination one hour later. The glucose load is best tolerated when it is chilled and citrus rather than cola flavored (the glucose should be taken orally within 5 minutes). The patient does not need to be fasting for this test. If the one hour test is abnormal (>140-179 mg/dl), a 100 gram diagnostic Oral Glucose Tolerance Test (OGTT) is performed. (Do not proceed with 3 hour OGTT if 1-hour 50-gram load venous blood glucose is >180 mg/dl––refer to physician.) Schedule 3 hour OGTT within 7 days.  It is recommended that the OGTT be performed in the morning after an overnight fast of at least 8 hours but no greater than 14 hours. At least 3 days of unrestricted diet (150 gram carbohydrate per day) and unrestricted activity (unless otherwise contraindicated) need to precede the test. Women taking prescription medication should check with their health care provider for specific instructions.  Women need to remain seated and not smoke during the test.  A fingerstick blood (capillary) sample along with a fasting venous (plasma) blood sample should be obtained prior to the administration of the commercially prepared glucose solution.  If the fasting finger stick blood level is greater than 126 mg/dl, do not administer oral glucose without consulting the patient’s provider.  The patient’s provider should determine whether or not to proceed with the 3 hour OGTT.  If the fasting finger stick blood level is below 126 mg/dl proceed with the test.  Venous blood samples are then collected at one, two, and three hour intervals. 

Diagnosis

A definitive diagnosis of GDM requires that two or more of the venous blood glucose levels listed in the matrix for gestational diabetes screening are met or exceeded.

Management of Diagnosed GDM

· Refer to physician for medical management and fetal surveillance.

· Refer to dietitian (RD/LD) or CN for Medical Nutrition Therapy.

· Counsel about GDM and need for postpartum follow-up.

· Counsel about self-monitoring of blood glucose (SMBG) and daily fetal kick counts. (starting at 26–32 weeks gestation)

GLUCOSE TOLERANCE TESTING GUIDELINES AND MANAGEMENT FOR GESTATIONAL DIABETES MELLITUS (GDM)
(continued)

Home Blood Glucose Monitoring and Follow-up:

	CONTROLLED
	UNCONTROLLED

	Fasting whole blood < 95

Fasting plasma <105

1 hr pp whole blood <140

1 hr pp plasma <155

2 hr pp whole blood <120

2 hr pp plasma <130

Continue current therapy
	Fasting whole blood >95

Fasting plasma > 105

1 hr pp whole blood >140

1 hr pp plasma >155

2 hr pp whole blood > 120

2 hr pp plasma >130

Refer to physician


Note:  Many blood glucose monitors now calibrate to plasma glucose.  Values depend 

on the meter. 

	RISK ASSESSMENT


	APPROPRIATE SCREENING
	RESULTS
	MANAGEMENT

	Abnormal BG at initial prenatal visit:

· Fasting BG > 126 mg/dl

· Random (Casual) BG > 200 mg/dl

Note: If a capillary specimen is performed, the blood glucose meter must yield a plasma equivalent value.
	Refer immediately for subsequent testing – do not do further testing
	A fasting plasma glucose level > 126 mg/dl or a random (casual) plasma glucose > 200 mg/dl meets the threshold for the diagnosis of diabetes, if confirmed on a subsequent day unless unequivocal symptoms of hyperglycemia are present.
	As directed by a qualified physician

	High Risk:

· Random (Casual) BG: 140–199 mg/dl 

· Obesity

· 1st degree relative with diabetes

· Glycosuria 

· Strong family history diabetes

· Symptomatic for diabetes

· Personal history of GDM
	Plasma glucose following a 1-hour 50 gm load prior to 20 weeks gestation
	<139 mg/dl

140–179 mg/dl

> 180 mg/dl
	Repeat at 24–28 weeks gestation

Schedule 3hr OGTT within 7 days

Refer to a physician

	Low Risk:

(Must meet all the criteria)

· Not a member of an ethnic group with a high prevalence of GDM

· Age <25

· Normal weight prior to pregnancy

· No first degree relative with diabetes

· No personal Hx of abnormal glucose tolerance

· No poor obstetrical outcome 

· Pregnant woman’s own birth weight was between 2500 grams and 4000 grams.
	Screening not needed unless risk factors change
	Not applicable
	Not applicable



	All others:

24–28 weeks gestation


	Perform 1-hour plasma glucose following a 50-gram load

(See procedure)
	<139 mg/dl

140–179 mg/dl

>180mg/dl
	Further testing not needed

Schedule for 3hr OGTT within 7 days

(See procedure)

Refer to a physician

	Postpartum screening:

(With Hx of recent GDM)
	Fasting plasma glucose at 6–12 weeks following delivery
	Negative: <100mg/dl

Positive: ≥100mg/dl


	Repeat q 3 years or more often depending on risk factors or if symptoms develop

Provide counseling & referral to physician & nutritionist


GDM SCREENING GUIDELINES
ORAL GLUCOSE TOLERANCE TEST VALUES*

	PLASMA GLUCOSE
	DIAGNOSTIC TEST (100 GRAM LOAD)

	

FASTING
	                            95mg/dl

	

1 HOUR
	                          180mg/dl

	

2 HOUR
	                          155mg/dl

	

3 HOUR
	                          140mg/dl


*The diagnosis of gestational diabetes requires any 2 of the 4 plasma results to meet or exceed the values shown. To make this test reliable, the patient must be fasting and administered a 100-gram commercially prepared solution.                                              
Level 1: Substance Use and Pregnancy Questionnaire    

Date: ______________________  
Client Name: ___________________________________________ SSN: __ __ __-__ __ -__ __ __ __ Client Phone: (______)_____________________
Client Mailing Address: _________________________________________________________ Agency/Location: _________________________________  

Circle one: V222-(Pregnancy) or V242-(Postpartum)     OB/GYN: _____________________________ Expected Delivery Date: _______________________
Hospital most likely to be used by patient: ___________________________________ Location of hospital: _______________________________________
Signature of health care provider or their duly authorized representative confirming pregnancy diagnosis/ and signature of individual completing screening form, if different:
____________________________________________________/ _______________________________________________________
· After asking ALL screening questions, return to question #1 and review with patient, checking suggested actions taken below.
· Offer every patient a fact sheet on the importance of abstinence from alcohol, tobacco, and other drugs during pregnancy.

	Screening Questions
	Answers
	Suggested Action

	1.  Did any of your parents ever have a problem with alcohol or drug use?

2.  Does your partner have any problem with alcohol or drug use?

3.  Do any of your close friends have any problem with alcohol or drug use?


	___ Yes    ___No

___ Yes    ___No

___ Yes    ___No
	If YES to questions #1, 2, or 3:

· Stated concern that any of these can increase risk for developing alcohol and drug problems

	4.  In the month before you knew you were pregnant, how many days did you smoke cigarettes or use tobacco? (Even one cigarette per day equals one day.)

If ANY DAYS, ask:

In the last month, how many days did you smoke cigarettes, or use any form of tobacco?

5.  In the month before you knew you were pregnant, how many servings of alcohol (beer, wine, wine coolers, or hard liquor) did you drink?                         

If ANY SERVINGS, ask:

     In the last month, how many days a week did you drink alcohol?

6.  Have you ever used other drugs such as: cocaine, methamphetamines, amphetamines, tranquilizers, heroin, prescription pain pills (other than as prescribed), marijuana, LSD, PCP, or inhalant drugs (fumes from aerosol cans, or other fumes) in the past?

If YES, ask:

In the month before you knew you were pregnant, how many times did you use any of the drugs that you have used in the past?

If ANY TIMES, ask:
In the last month, how many days a week did you use the drugs you mentioned?
	_____Days (#)

_____Days (#)

____Servings (#)

_____Days (#)   

___Yes    ___No

_____Times (#)

______Days (#)
	If ANY cigarette,  alcohol, or drug use in questions #4, 5 or 6: 

· Stated concern about the effects of the substance on the baby

· Followed brief intervention steps 1-6 

· For tobacco cessation, referred to Kentucky’s Tobacco Quit Line (1-800-QUIT-NOW)

· For substance abuse assessment, referred directly to the Community Mental Health Center.

Contact Name:_______________________ 

Phone:_____________________________

 

	7.  Are you feeling at all unsafe in any way in your relationship with your current partner or with a previous partner?
	___Yes  ___No
	If YES to question #7:

· Followed agency/office procedure for domestic violence disclosure

	8.  Over the past few weeks, has worry, anxiety, depression or sadness made it difficult for you to do your work, get along with others, or take care of things at home?
	___Yes  ___No
	If YES to question #8:

· Stated concern about the effects of depression and anxiety on the baby

· Referred to primary care provider for further assessment

· Referred  to Community Mental Health Center for further assessment

Contact Name:_______________________ 

Phone:_____________________________



	Additional Referrals for Counties with KIDS NOW Plus Case Management and/or Prevention Services 

If “YES” to ANY question, #1–8:    

· Referred to KIDS NOW Plus case manager                Contact Name:_____________________________ Phone:_____________________________
· Referred to KIDS NOW Plus prevention services        Contact Name:_____________________________ Phone:_____________________________

Utilize the KIDS NOW Plus referral protocol agreed upon by the health care provider and the Community Mental Health Care Center.


Brief Intervention Guidelines 
A brief intervention combines giving information and showing concern. The purpose of a brief intervention is to raise awareness of a problem, recommend a specific change (for example abstinence or reduced substance use or accepting a referral), and then discuss it with the patient to determine exactly what she is willing and able to do.
· Research has shown that encouragement and educational input from a prenatal care provider significantly increases the chance that a woman will abstain or reduce her substance use during her pregnancy. 

· The person delivering the brief intervention should be empathetic, warm, and encouraging, allowing the patient to consider the possibility of change without getting defensive. If the clinician slows down to ask the questions and listens carefully to the answers, the patient will feel that the clinician cares about her, and be more likely to give honest answers. 
· The patient should be offered several options of actions she might take, and encouraged to take responsibility for choosing an action and for working on behavioral change in a way that is manageable for her.  

· Remember, change is a process that may take time. Continue to ask about her use in subsequent visits, encourage even small positive changes, and let her know that you believe she can change.

Brief Intervention Steps

1. After completing the screening questionnaire, ask: “Is it alright if we talk for a minute about these questions?”
In this step, the clinician seeks to build rapport with the client, define the purpose of the conversation, and gain permission from the patient to proceed.

2. State your medical concern: 

Being warm and nonjudgmental and using information gathered in the screening, give brief feedback about how the patient’s behavior might affect the outcome of the pregnancy. No matter what substance needs to be addressed, it is important to use an “I am concerned” message and be nonjudgmental. Be direct, but avoid pushing too hard.
“You mentioned that you have used ___ (marijuana/ narcotics/ methamphetamines/ etc.)        in the past.  I am concerned because we know that when a woman uses         (specific substance) _______ during pregnancy, it can cause the baby to go through withdrawal when it is born.” 

OR “You said that you used some alcohol during the last month. I am concerned because research shows that alcohol use during pregnancy can cause a child to have mental retardation or serious learning problems.” 

3. Advise abstinence:

Suggest abstinence, and then ask for the patient’s reaction, negotiating what she is willing/ready to do. It is important to listen and not argue or try to convince her. Simply return to statements of your concern. Offer change options that match her readiness for change. Be realistic: recommend abstinence, but accept less if she is not ready. 

“The best thing you can do for your child is to stop using      (specific substance)      (pause and see if the patient will respond to your statement).  How difficult do you think that might be for you?”

4. Discuss her reaction: 

Using open-ended questions, explore her readiness to change. Accept where she is, but accentuate any indication that she sees she has a problem or that she thinks she can make a change.

5. Agree on a plan of action:

Find an action that she is willing to take, and agree on it. Accept that she may only be ready for a baby step. A menu of options might include: “talking with someone” (i.e., accepting a referral to the KIDS NOW Plus case manager, the Community Mental Health Center, or tobacco cessation Quit Line), attending a KIDS NOW Plus prevention class (if available in your area), reducing her level of use, enlisting the help of a supportive friend or family member, and/or thinking about it and checking in with you during her next appointment.

6. If she does agree to be referred  to the Community Mental Health Center for an assessment: 
(Refer to the Authorization for Release/Acquisition of Patient Information form CH-23 and instructions for use, in the PHPR Forms Section and the AR for guidance.)
Make the referral a “warm hand off” by calling from your office, and try to get her in immediately. Be sure to state that she is pregnant because pregnant women have priority status for substance abuse services, and must be seen within 48 hours. It is helpful to check with the Community Mental Health Center ahead of time to confirm the substance abuse intake process, so your referrals will be as smooth as possible. 
Sources: 


Brief Interventions and Brief Therapies for Substance Abuse, Treatment Improvement Protocol (TIP) Series 34, 1999.  Substance Abuse and
Mental Health Services Administration.

Chasnoff, I.J. & McGourty, R.F., 2003. I Am Concerned… Pre-Treatment: A Brief Intervention for the Primary Prenatal Care Setting. National

Training Institute.
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